Rev.1

MTD Products, INC.
Model BB 45

SERIAL NO. 001300
AND BELOW




Rev.1

Model BB 45

Landscape Maintenance Series

SERIAL NO. 001300

AND BELOW

I:'if. Description Part No. Qty. ':;:’ Description Part No. Qty.
1 |Crankshaft tM-115253480 1 35 |Bolt; M5X25 IM-010709010 2
2 |Crankcase Ass’y  |IM-110035250 1 36 |Gasket, Carburetor |See Ref. 61 1
3 |Ball Bearing;6202 |IM-040106202 2 37 |Carburetor Ass'y IM-130104390 1
4 |Oil Seal IM-050209166 2 38 |Gasket IM-130123270 1
5 |[Crankcase Ass'y |IM-110035231 1 39 |Gasket IM-130123230 1
6 |Dowel Pin IM-030500512 2 40 |Diaphragm, Pump |IM-130513381 1
7 |Bolt; M5x30 IM-010709011 4 41 |Body, Pump IM-130283353 1
8 |Piston Ass'y IM-115013330 1 42 |Gasket IM-130123290 1
9 |Ring, Piston IM-115115700 2 43 |Diaphragm, Pump |IM-130283135 1

10 |Needle, Bearing IM-042709006 1 44 |Rubber IM-130513383 1
11 |Pin, Piston IM-115323030 1 45 Case Compl IM-135153100 1
12 |Clip, Piston Pin IM-198343040 2 46 |Bolt; M5x58 IM-010709040 2
13 {Cylinder IM-110213611 1 47 [Cowling IM-175153880 1
14 [Bolt; M5x16 IM-010709008 8 48 |Bolt; M5x12 IM-010709006 4
15 |Flywheel, Magneto |[IM-150103510 1 49 |Gasket, Muffler See Ref. 61 1
16 {CD! Unit IM-150583070 1 50 iMuffler IM-135403620 1
17 |Key IM-054309031 1 51 'Gasket, Bafile Plate| See Ref. 61 1
18 |Nut IM-023100010 1 52 |Arrester IM-135493010 1
19 |Coil Ass'y, Ignition |IM-150053360 1 53 |Plate, Baffle IM-135433570 1
20 Bolt; M4x16 IM-010709032 4 54 |Bolt; M4x6 IM-010709014 4
21 |Spring IM-198213300 1 55 |Elbow, Intake IM-135563171 1
22 |Cap, Plug IM-150413033 1 56 |Band IM-198756170 1
23 |Plug, Spark IM-150265091 1 57 |Band IM-398750260 1
24 |Rubber IM-198113530 1 58 |Trade Mark IM-190333300 1
25 {Recoll Ass'y IM-155103480 1 58 |Harness, Wire IM-150813250 1
26 |Knob, Starter IM-155223050 1 60 |Gasket, Cylinder IM-110993430 1
27 |Rope, Starter IM-155213140 1 681 |Gasket Kit IM-135994250 1
28 |Spring, Spiral IM-155263280 1 2 Valve, Floatt IM-130153200 1
29 |Nut iM-020300008 1 83 | Nut IM-020100005 2
30 |Pulley, Starter IM-155353100 1 64 Bolt; M5x50 IM-010709021 2
31 [Ratchet IM-155163080 1 65 |Reel T IM-155183140 1
32 |Gasket, Insulator |See Ref. 61 1 66 |Screw T IM-155343070 1
33 [Insulator tM-199513601 1 67 |Spring, Return + IM-155263300 1
34 Washer IM-026100005 2




MTD Products, INC.
Model BB 45

SERIAL NO. 001301
AND ABOVE

o



Landscape Maintenance Series

Mode!l BB 45

SERIAL NO. 001301

AND ABOVE

':Jif_' Description Part No. Qty. F:lsz)f Description Part No. Qty,j
1 |Crankshaft IM-115253481 1 36 |Gasket, Carburetor |See Ref. 61 1
2 |Crankcase Ass'y IM-110035251 1 37 |Carburetor Ass'y IM-130104490 1
3 |Ball Bearing;8202 IM-040106202 2 39 |Gasket IM-130513431 1
4 10il Seal IM-050209106 2 40 {Diaphragm, Pump |iM-130513409 1
5 |Crankcase Ass'y IM-110035232 1 41 |Body, Pump IM-130513414 1
6 |Dowel Pin IM-030500512 2 42 |Gasket IM-130123350 1
7 |Bolt; M5x30 IM-010709011 4 43 |Diaphragm, Pump |iM-130283357 1
8 {Piston Ass’y IM-115013330 1 44 |Rubber IM-198113900 1
9 |Ring, Piston IM-115115700 2 45 {Case Compt iM-135153101 1
10 [Needle, Bearing IM-042709006 1 46 |Bolt; Mb5x58 IM-010709040 4
11 |Pin, Piston IM-115323030 1 47 |Cowling iIM-175163880 1

12 |Clip, Piston Pin IM-198343040 2 48 (Bolt; M5x12 IM-010709006 2
13 1Cylinder IM-110213611 1 48 [Gasket, Muffler See Ref. 61 1
14 |Bolt; M5x16 IM-010703008 5 50 [Muffler IM-135403720 1
15 |Flywheel, Magneto {IM-150103510 1 52 |Arrester IM-135493090 1
16 |CDI Unit IM-150583070 1 55 |Elbow, Intake IM-135563171 1
17 |Key IM-034309031 1 56 |Band IM-198756170 1
18 [Nut IM-023100010 1 57 (Band IM-398750260 1
19 {Coll Ass'y, Ignition  |IM-150053360 1 58 |Trade Mark IM-190333300 1
20 |Bolt; Mdx16 IM-010709032 4 59 |Harness, Wire IM-150813250 1
21 |Spring IM-198213300 1 60 |Gasket, Cylinder IM-110993430 1
22 |Cap, Plug IM-150413033 1 61 |Gasket Kit IM-1353994340 1
23 |Plug, Spark IM-150265091 1 62 |Valve, Floatt IM-130153210 1
24 |Rubber IM-198113530 1 63 {Nut IM-020100005 2
25 |Recoil Ass'y IM-155103481 1 64 |Boit; M5x50 tM-010709021 2
26 |Knob, Starter IM-155223050 1 65 |Reel IM-155183140 1
27 |Rope, Starter IM-155213141 1 66 [Screw IM-155343070 1
28 |[Spring, Spiral IM-155263280 1 67 |Spring, Return IM-155263300 1
29 [Nut IM-020300008 1 68 |Gasket, Air Silencer |See Ref. 61 1
30 |Pulley, Starter IM-155353101 1 69 [Adjuster IM-125543090 1
31 |Ratchet IM-155163081 1 70 |Bolt, M4x12 IM-010709015 3
32 Gasket, Insulator See Ref. 61 1 71 Plate, Baffle IM-175133150 1
33 |insulator IM-199513520 1 72 |Cowling IM-175183871 1
34 |Washer IM-026100005 2 73 |Bolt, M5x20 IM-010708009 4
35 |Bolt; M5X25 IM-010709010 2 J




MTD Products, INC.

Model BB 45

Rev.1




Rev.1 Landscape Maintenance Series

Model BB 45
Ref. Description Part No. Qty. Ref. Description Part No. Qty.
No. MNo.
1 |Bolt, M6x30 M-720973179 4 30 |Vaive Ass'y, Reversing |IM-160043130 1
2 |Harness, Wire IM-185603370 1 31 |Screw; M5x14 IM-015100514 2
3 |Clamp IM-199113190 1 32 |Washer; 5.3x16xt1.6 |IM-725970080 2
4 Screw; M5x10 IM-725970020 ' | 33 |Name Platet IM-725960080 1
5 |Casing, Compl(E)  |IM-725100170 1 34 |Lever, Throtile IM-725420050 1
6 {Casing, Compl(S) IM-725100150 1 35 |Grip M-198183240 ;
; ;Ci;‘zw’ MSx25 :m_g;ggsiggg 111 36 |Band Ass'y IM-198753220 1
9 |Band IM-198753170 1 37 |Screw; M5x20 IM-725970090 2
10 |Rubber Compl IM-725700050 2 | %8 [Bolt; M6x30 IM-725970100 1
11 {Fan Compl IM-725120040 1 39 |Wire Ass'y, Throttle IM-125504870 1
12 |Plate IM-725730030 1 40 (Clip IM-198343250 1
13 [Bolt; M6x40-7T IM-010110640 3 41 |Pipe, Flexible IM-725250030 1
14 | Spring Washer; M6 IM-027100006 3 42 {Pipe, Straight IM-725260080 1
15 |Silencer Ass’y, Air IM-135073260 1 43 |Pipe, Straight IM-725260090 2
16 |Element(A), Air Filter |IM-135263420 1 44 |Pipe, Curve IM-725270040 1
17 |Screw; M6x15 IM-010709045 4 46 |Band Assy IM-198753230 1
18 |Sponge IM-725970031 V| 47 |Band Assy IM-198753240 1
2 |ramoss Gompl | Niassesoono | 5 | 1B [SPemecBox mroseanrt |
21 |Screw; M6x16 IM-725970040 2 | g‘j::;cﬂgnoiﬂ%go 2 IM-100814520 !
22 |Nut; M6 IM-725970050 2 below.
23 |(Rubber Compl iM-725700060 2 Instruction Book - IM-100814521 1
24 |Nut; M6 IM-725970060 4 Serial No. 001301 &
25 |Cushion Compl IM-725600030 1 above.
26 |Fastener IM-725970070 4 50 |Element(B), Air Filter |IM-135263430 1
27 {Tank, Fuel IM-160103320 1 51 ilLever IM-125323190 1
28 |Cap Ass'y, Fuel Tank |IM-160033200 1 52 |Spacer - Serial No. IM-725970110 1
29 |Filter, Fuel - Serial  |IM-130303320 1 001301 & above
No.001300 & below 53 [Harness - Serial No. |IM-725660010 1
Filter, Fuel - Serial IM-130303330 1 001301 & above
N0.001301 & above

23






